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AE : Assistant Engineer

DC : Deputy Commissioner

DPD : Deputy Project Director

DPM : Direct Procurement Method

DPP : Development Project Proposal

FGD : Focus Group Discussion

E-GP : Electronic Government Procurement

EE : Executive Engineer

GoB : Government of Bangladesh

IGA : Income Generation Activities

IMED : Implementation Monitoring and Evaluation Division
KII : Key informant Interview

M&E : Monitoring and Evaluation

MoLWA : Ministry of Liberation War Affairs

MOV : Means of Verification

OT™M : Open Tendering Method

oVl : Objectively verifiable Indicators

PD : Project Director

PIC : Project Implementation Committee

PPA : Public Procurement Act-2006

PPR : Public Procurement Rules-2008

PWD : Public Works Department

PSC : Project Steering Committee

RDPP : Revised Development Project Proposal
SRDPP : Special Revised Development Project Proposal
SPSS . Statistical Package for Social Science
SWOT . Strength, Weakness, Opportunity and Threat
TEC : Tender Evaluation Committee

ToR : Terms of Reference

UNO : Upazila Nirbahi Officer
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Terms of Reference (ToR)

( / ,
)
( ) : , .
output
/ : (Procurement)
( : )
, /
/ ,
( )
/ ,
/BOQ/TOR, : /
/
/ ,
! ( )1 1 1
( ) : , ,
(Sustainable)
SWOT ANALYSIS

38 17, VT



~—  — —

content

(triangulate)

SWOT

N




, SWOT

NN



SWOT

(DPP)

(RDPP)







K11

S 17 T




(ToR)

Y

A\

VIVVVVY

)Face
to face interview ,KII and FGD)

%

Y| VVVVY VVY

UV SRRV SR R

Y

Y VvV

0 |9{<§T



(KII) (FGD)

(Study Design)

(Team Mobilization)
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cluster sampling sampling

Division  strata Division Stratum
cluster
Random Sampling Technique sample
2°pq
n= -x df

, h = sample size
p = proportion/probability of success
g = 1-p, e = precision level df= design effect
Assumptions:
z = 1.96 (value of the standard variation at 95% confidence level)
p=05 qg=1-p, g=05
e = 0.05 (precision level = 4%, at 95% confidence level), df= .
(. )X . X .
n= X

Systematic Sampling Technique-
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. ?

" -architectural, structural, electrical, plumbing, mechanical, firefighting.

= Soil test “report” dimensions of building, room, beam, column, reinforcement, slab, etc.

= Stock registrar for goods (electrical items, furniture, laboratory instruments, raw
materials, etc.)

= Test reports on materials: brick, aggregate, cement, sand, reinforcement, concrete, mix
design of concrete, slump test, etc.
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(Inception Report)

sample population

KIl & FGD
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Double payment

()()

)()

Variation works

The

. /
" (
( )
(Civil Works)
)
Independent
1 M/S. Gathuni
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2 M/S. WTI-MBC JV Tk.1,81,03,472.00 Tk. 2,45,90,542.00
3 M/S. Monalisa Tk. 2,59,49,851.00

, M/S. Gathuni  work experince certificate, Average Annual Construction Turn
over PW3-1 Form - M/S. Monalisa
Cash Flow / Liquid Asset

M/S WTI-MBC JV T

%

M/S WTI-MBC JV (Joint Venture) -

Experience
Certificate, Average Annual Construction Turn over, Cash Flow/ Liquid Asset, PW 3-1
Form Bidder -

- - () ,

o . New Age
1 M/S. Janata Enterprise Tk. 1,29,00,000.00 Tk. 1,29,58,031.50
2 M/S. Prokolpo Bastabayan Ltd. Tk. 1,15,75,000.00 Tk. 1,31,32,389.36
3 M/S. The Delta Engineers Tk. 1,35,56,645.37 Tk. 1,47,19,769.03
, M/S. Prokolpo Bastabayan Ltd. &
M/S. Janata Enterprise
1 ] ] . The
News Today - -
1 MDJ Associates Tk. 2,37,78,513.34 Tk. 2,37,77,750.59
2 Liberty International Tk. 2,09,913,87.06 --

oY |7 VT




Liberty International

MDJ Association

The New Nation - -

Continental Construction Co.

Tk. 1,75,78,752.00

Tk. 1,76,01,271.10

Delta Engineers & Consortium Ltd.

Tk. 1,60,17,938.00

Tk. 1,68,07,476.80

M/S. Quashem Construction

Tk. 1,54,70,108.49

Tk. 1,65,69,079.69

M/S. Enam Hossain

Tk. 1,86,14,435.65

M/S. Saleh Corporation

Tk.1,71,51,103.21

Tk. 1,77,05,175.32

M/S. Maa Construction

Tk. 1,73,75,000.00

Tk. 1,82,35,768.06

N | NN WIN|E-

Rafiq Construction Co. (Pvt.) Ltd.

Tk. 1,64,34,047.00

Rafig Construction Co. (Pvt.) Ltd.
Bank Guarantee (BG) -

Bank Guarantee (BG)
M/S. Enam Hossain

- M/S. Quashem Construction

The New Nation - -

/

1 Alamgir Khan

Tk. 1,69,68,704.70

Tk. 1,85,23,286.46

2 | Khan & Tipu (JV)

Tk. 1,86,26,636.00

Tk. 1,84,75,436.24

3 Project Builders Ltd.

Tk. 2,09,34,999.67

Tk. 2,06,17,007.96

Alamgir Khan vy
Khan & Tipu (JV) C oy
Project Builders Ltd. v

0q |7, BT
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1 Shetu Construction

Tk 1,56,80,258.00

2 Lucky Construction

Tk 1,52,76,530.00

Tk 1,52,50,562.00

, Shetu Construction
Lucky Construction
%

Financial Express - -

1 M/S. Bhuiyan Builders

Tk. 2,51,75,115.79

Tk.2,51,71,116.29

2 M/S. Buisness Assoc. International

Tk. 2,41,66,573.02

Tk.2,41,38,108.71

3 M/S. Haque Enterprise

Tk. 2,44,44,388.66

Tk. 2,46,75,583.56

M/S. Buisness Assoc. International

The Observer

1 M/S. Royal Association

Tk. 1,90,27,327.82

Tk. 1,90,90,770.89

2 M/S. Mohammad Yunus & Brothers

Tk. 1,90,79,907.35

Tk. 1,92,86,113.88

3 M/S. Delta Engineers & Construction

Tk. 1,90,23,733.80

Tk. 1,96,63,733.80

M/S. Royal Association

) Mural of Bangabandhu Sheikh Mujibur Rahman, Fire Fighting & Stainless Name Plate and other /

oy 17, T



01 M/S. Taj Construction Tk. 8,49,52,000/-
02 M/S. Tanzir Construction Tk. 8,89,52,000/-
03 Asian Traffic Technology Tk. 6,04,40,800/-
04 M.M. Builders & Engineers Ltd Tk. 8,06,40,000/-
05 Ahsan Enterprise Tk. 9,21,20,000/-
06 M/S Jaman Brother Tk. 9,12,52,000/-

Specification

M/S. Taj Construction, M/S. Tanzir Construction

Ahsan Enterprise - Asian
Traffic Technology , , , [-
) Machinery and Equipment (Lot-1) Furniture & Fixture (Lot-2)
Lot-1 Lot-2 Total

M/S Md. Matiar Rahaman

Tk. 5,97,76,000/-

Tk. 6,41,28,000/-

Tk. 12,39,04,000/-

Green Ever Technology Co. Ltd.

Tk. 5,05,85,600/-

Tk. 5,45,40,800/-

Tk. 10,51,26,400/-

Shamim Enterprise Pvt. Ltd

Tk. 6,27,20,000/-

Tk. 6,85,05,600/-

Tk. 13,12,25,600/-

M/S Sagor Builders

Tk. 5,54,68,800/-

Tk. 5,72,80,000/-

Tk. 11,27,48,800/-

g B~ W N -

MM Builders & Engineers Ltd

Tk. 4,78,59,200/-

Tk. 4,01,66,400/-

Tk. 8,80,25,600/-

MM Builders & Engineers Ltd

BOQ (Bill of Quantity) / Specification

DPM

o5 17, T
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Bureau of Research Testmg and Consultancy (BRTC)

¥ et f Civil Lagineering
Chlltngong Unlvorslty of Englnoor!ng and Technology (CUET) -
Chittagong - 4349, Bangladesh

—— 4 — SRR R Smeys S

J—

e s m——

TEST REPORT

BRTC/TEST/CE/2015/981 Date: 21/5/2015
Sub-Divisional Engineer, PWD Hathazari Sub-Division, Rohmatgonj,

Memo No.,
Supplier

Chittagong.
Rell No., 25.36.1500.112.14,11/5.2006.1050 Date: 24/11/2014 E
Name of the Test Rod Test

Location Construction of all district Muktijoddah Complex Bulldmg in Bangladcsh

one at Chittagong (Civil Sanitary, Deep tube well, Underground water -

reservoir & internal road).

Sample Sealed.
. " _ Yield Avg Ult. Avg Elongat- | Avg.
o ‘\";tl')ph\ Dia {:)‘ig‘ Strength |  Vield | Strength ult. fon Elong- Bendi Re 4
(mm) (mm) mm) MPa Strength MPa Strength (%e) ation T Bending
( MPa MPa (%)
! 10.06 I 540.7 622.4 22.63 s 25
S <
10 996 [ 1000 | 5265 | wemee 6164 | eeee Phs | e 8 3
K] et
9.97 PTGt [ P &
12.00 512.7 623.2 20.36 n n
12 1210 | 1203 | 513.2 — 5915 | s 000 | e 3 8
11.99 e I — & g
’ 16.17 I [ 540.4 623.1 24.86 > o
(=} (=]
16 [ 1615 | 1616 | 527.1 | o 610.1 —— -2 N & g
16.17 S— % &
D 19.90 552.8 649.2 23.74 e ¢
<] &
20 19.90 | 5497 | oo 636.5 — 22,64 | wscmes 8 2
= =
L 1991 | Smaalt = 2 3
Note: 1 MPa=145.038 psi
/
Countersi vid
ﬁ Test Conducted by
¢ ™
\r\!
He q

Department of Civil Engineering

e T

Prof. Dr. Mahmoo

Pad
@‘/-/ -S
Chittagong University of Engineering and Technology. mar Imam

714948

all- NT78R ENEAEER

AR TR
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Bureau of Research, Testing and Consultancy (BRTC)

~ -
f~‘ &

Donartment of s At Longineaning

Chittagong University of Engineering and Technology (CUET)

TEST REPORT
Date: 21/05/2015

Memo No. ; BRTC/TEST/CE/2015/981

Supplier : Sub-divisional Engineer, Hathazari Sub- Division, Rohmatgonj, Ctg.
Ref. No. ; 25.36.1500.112.14.11/5.2006.1050 Date: 24/11/2014
Name of the Test : LA Test of Stone Chips.

Location of the site : Construction of all district Muktijoddah Complex Building in

Bangladesh one at Chittagong (Civil Sanitary, Deep tube well,

Underground water reservoir & internal road).

- . Chittagong - 4349, Bangladesh B e v

Sample : Sealed
F Table 01: Test of Stone Chips.
Name of the Test Result Luit Remarks tt
. Sample specimen : “B” Grade as \
01. Los Ang . 9
os Angeles Abrasion Test 27.34 %o per ASTM C 131 ‘
Countersigned by Test Conducted by

a1

Department of Civil Engineering

_Chittagong University of Engineering and Technology. Mohammad Tarequl Alam

B Dot Y
Asaintant Profossin
rearnt 0f Glwll Bugtnta.

Chinageg Urtvadthy & 3

Chittayen

epatiies % (L P T
Dep e g\ml‘t‘-ht"-i-"“‘-‘“"?

g.ﬂS'\'()

T et

~

Scanned with CamScanner
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Bureau of Research, Testlng and Consultancy (BRTC)

/ ™ . ~eye -a
&9 Chittagong Umvers:ty of Engineering and Technology (CUET)
7/ 3 Chittagong - 4349, Bangladesh
TEST REPORT
Memo No. 3 BRTC/TEST/CER015/981 © Date: 21/052015
Supplier - Sub-divisional Engineer, Hathazari Sub- Division, Rohmatgonj. Ctg.
Ref. No. : 25.36.1500.112.14.11/5.2006.1050 Date: 24/1172014
Name of the Test 5 FM Test of Coarse Sand.
Location of the site  : Construction of all district Muktijoddah Complex Building in

Bangladesh one at Chittagong (Civil Sanitary, Deep tube well,
Underground water  reservoir & internal road).

Sample - Sealed
. Sieve Wt. Retained % Retained Cum. % Finer EM
No % Retained
No. 4 0.0 0.0 0.0 100.0
No. 8 27.3 5.5 5.5 9435
No. 16 145.3 29.1 34.5 65.5 v 291
No. 30 141.4 283 62.8 37.2
No. 50 137.5 27.5 90.3 9.7
No. 100 38.0 7.6 97.9 2.1
Pan 10.5 2.1 100.0 0.0

[ FM =2.91 (TWO POINT NINE ONE)

Test Conducted by

A

Depart ﬂut\of Civil Engineering L v

Chittagong University of Enomeermo and Technology. Mohammad Tarequl Alam
Asnlat ~vt Peafansor
a\':i» ';? . S v 3 ‘Q‘.\‘\"“
Chittagamy W STy
Chittay ang i
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Chlttagong University of En
gineenng and Technolo
ﬁw e e e Chlttagong 4349 Bangladesh i (CUET)

| TEST REPORT -
Mcmq No. 2 BRTC/TEST/CE/2015/98] Date: 21/052015§
Sur{pller : Sub-divisional Engineer, Hathazari Sub- Division, Rohmatgonj, Ctg.
Ref. No. ] 25.36.1500.112.14.11/5.2006.1050 Date: 24/1172014
Name of the Test : Test of Cement.

Location of the site Construction of all district Muktijoddah Complex Building in

Bangladesh one at Chittagong (Civil Sanitary, Deep tube well,
Underground water  reservoir & internal road).

Sample : Sealed
Table for Compressive Strength Test of Cement
, Type of Sample Strength Average .
T f yp I g s Remarks
. ypeof Cement Strength No. MPa (psi) MPa (psi)
1 17.3 (2510) ;
3 - 173 03 Days
Compressive 2 17.7 (2560) (2510) Strength
3 16.9 (2460) B
1 20.4 (2960) 5 y
Diamond Cement | Compressive 2 20.5 (2970) 3 L . a‘) .
Portland C t (2980) Strength
(romland Cemen) 3 20.8 (3020)
] 26.4 (3830)
. 26.7 28 Days
Compressive 2 26.8 (3880) (3870) St s:)lh
26.9 (3900)
Normal Consistency & Setting Time, Fineness & Soundness Test of Cement
i GE ¢ Normal Initial Setting | Final Setting Fineness
’ Type of Cemen Consistency (%) Time Time (Sq.cm/gm)
Diamond Cement : <
; ; A .49 1
(Portland Cement) 26.0 lhr. 14 min 1 hr. 49 min 4000
i Remarks: Fineness was done by Blaine apparatus basis

,

Cquntersigned by a)g)/ﬂ‘" D Test Conducted by
A9 K

ad ) 9’] ] c

Department of Civil Engineering Mohammad Tarequl Alam
Chittagong University of Engineering and Technology.
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Beaiis A . i ! 21
/ " .,;}47!1'\'. PABN: 920070 .5 WViixe. 200, INDERNO 2.000070%, nind: head cetrductac.nd, Wel: Inl|-:"f“'“'“'-"““'-“\‘-"‘lh'c B N \w'e
i
. 4 _ _ .
‘ e 1 No, : CRTS/CE/54/06 Date : 10 February 2018 :
iomo No. D orau/x Date : 31 January 2016 i
J .,Jo"";’ Sent by IR AElrwsinitey, Gop. oy a1, g LS G-y, g, g 4 |
Nﬁgl Name of Project Constructlion of 3 storied muktijodha Sangsad complex building with 5-storied founqauon at I
; ‘}V'l gazipur ilc Civil work, Sanitary ang Water Supply, Underground Walfzr Rgservmr Deep [
";v"“;‘ Tubc-WeM,,Doundary Wail, Approach Road, Internal g External Electrification elc, during i
J‘lﬁ ' ) the year or 2015.2016
Type of Specimen

! Deformed MS Bar (8S1)
115 February 2016

Date of Testing

Report on the Tests of M. S. Bar

' B
; : Cross ; . . Average - Average
Nominait| Actuay Weight per ; Yield [Ultimate Yield ; Ultimate Ultimate | gl ation
Nsc:: Bar Dia, Um’t Length S%::éznal Load Load Strength Str;i'gth Strength Strlernr':Z!: °ng
[_mm | om ] kg/m mm? | kN | kN ] mPa |_MPa_| MPa | mpa % :
0.58 7375 [ 334 525 453 708 17.00 :
e — % L
062 [ 7900 mm sl B T ;
SWcsiser i
nn 1002 | 062 | 7882 |54 522 | ap1 662 17.50
n 10 | 978 | os9 7510 348 534 | 253 ’ ! 711 | 1650
: o cakmencfind
2 10 10.03 0.62 79.00 | 360 529 456 462 658 688 17.00 i
3 10 9.78 0.59 7517 350 s22 466 694 17.50 :
11 10 9.99 0.61 7835 |370| 504 472 669 i amoes]s
2 10 10.06 0.62 79.55 | 370 5286 465 | 463 | gg1 662 | 1650 |
—'h_'_‘_—“—-—'_“—‘—“——-——_ —— e e i f—— :
La 10 9.96 0.61 77.96 35.2 51.2 - 452f 2 Y

.. Countersigned By )

o2l

o e e P R :::x;_;.,,_-’," = T B e Lot _\,.:_7_:&‘;..“,“* 1
£i9) : 17oz41¢. |
Chairman ' (Dr. Md. Shibly Anwar) kg |
CRTS, Dzpartment of Civil Engineering Assistant Professor
DUET, Gazipur, Department of Giyj| Engineering
‘ ET, Gazipur, '
Note: j) Samples were sealed

i) 1 MPa = 145.035 psi
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_ ;Name of Project

Type of Specimen

Date of Testing

NS

: CRTSICE/s4/07

Date : 10 Fabruary 2018
Date: 31 January 2016

storied foundation at
Underground Water Reservoir, Deep
pproach Rc_md. Internal 8 External Elcctrification ete, during

¢ Deformed MS Bar (BSh)  *

¢ 15 February 2016

Report on the Tests of M. S. Bar
Nominal| Actual |Weight Per| S | viel [Utimate| vield |A¥er29e]\jimara| Average :
Sl : : ; Sectional L o Tarad |Shsmaw Yield Strenath Ultimale |Elongation
No. Bar Dia. | Bar Dia. | Unit Length B e oad [ Loa reng Strength 9 Strength ‘
mm mm .kg/m mm? kN kN MPa MPa MPa MPa %
1 12 12.00 0.89 113.06 | 58.0 82.2 513 ¥ 727 13.50
2 12 11.94 0.88 11190 | 56.4 | 782 504 496 699 703 13.00
3 12 i2.20 0.92 116.99 | 55.0 79.8 |+ 470 ) 682 - 14.50
1 12 11.94 0.88 112.01 | 55.0 77.8 491 : + 695 12.50
LZ \ 12 \ 12.22 0.92 ! 117.34 | 532 | 794 453 480 677 689 17.00
\3 \ 12 \ 1202 | 089 | 11340 |se2| 788 | 495 695 [ 12.00
\ 1| e 188 | os7 11085 | 586 | 826 | s29 745 12.50
L 12 | 1224 | oe2 | 11710 | s36 | 706 | ass 497

2
L:s\ 12 \12.02\ 089 | 11340 | s57.2 | 702

S04 G99 12.50

Countersignoed By :

¥
Chairmai{>

CRTS, Department of Civil Engineering

DUET, Gazipur.

Note: i) Samples were sealed
i) 1 MPa = 145,035 psi

-“<.

Test Performed éy R

— 1302y

(Dr. Md. Shibly Anwar)
Assistant Professor

Depariment of Civil Engineering
OUET, Gazipur,
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G

 of Specimen

. CRTS/CE/54/08
T raB/%
D QEra WAewingg, Sy- ey Ao,

"1 Construction of 3 storied muktijo
gazipur i/c Civil work, Sanitary
Tube-Well, Boundary Wall, Approach Road,

the year of 2015-2016

: Deformed MS Bar (BSI)

W) LI Y ' i J . '
D128 SV, 2 Loy 1ssn LOOL08, 1 ik heand e
b HEIN H ey

-

e acdnl, Weds

S
UIeT St @ e Fersifamireny, ST o[t
IS - Saoa, qizmiema

B duetae e

sHET siv Gel-fret., e

dha sangsad
and Water S

Date : 10 February 2016
Date : 31 January 2016

upply, Underground Water Reservoir, Deep
Internal & External Electrification etc, during

of Testing : 15 February 2016 :.‘
Report on the Tests of M. S. Bar '
Nominal| Actual | Weight Per [ < =105° | Yield |Uitimate| Yield |AYEra92| yyjmae | Average S
Bar Dia. | Bar Dia. [ Unit Length Area Load | Load |Strength Strength Strength Strength
mm mm kg/m mm? kN kN MPa MPa MPa MPa %
16 15.97 1.57 200.31 | 90.0 | 145.0 449 724 15.00
16 16.02 1.58 . 201.51 | 99.0 | 140.0 491 484 695 711 15.00 '
16 16.02 1.58 201.51 [103.0] 144.0 511 715 12.50
16 | 16.01 1.58 201.31 [100.0| 140.0 | 497 696 15.00 ;
16 16.05 1.59 202,32 |102.0( 142.0 504 499 702 697 15.00
\ 16 16.03 1.58 201.92 |100.0] 140.0 495 693 17.50
ﬁ\ 16 | 1606 | 150 | 20253 |00 1430 | 444 706 16.00
\ 16 | 1605 | 1se | 20232 |00 1440 | 445 | 4as1 | 712 | 706 [ 1500 |
s:\ 6 | 1606 | 159 | 20259 |100.0| 142.0 | 404 701 15.00 '

‘e,

ountersigned By Test Performed By :

—5RY17/02/)¢ :
(Dr. Md. Shibly Anwar) - '
. Assistant Professor
Department of Civil Engineering \
DUET, Gazipur.

CRTS, Department of Civil Engineering
JUET, Gazipur.

?
ote: i) Samples were sebied
ii) 1 MPa = 145,035 psi
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Sent by

FTRIRNT NERPSSTIeT, B- faotihr «ed«a, Ardivg SIS Bt frsiot -3, stdegm |

: (l:loré;sl]r’l:c;i:(r)n lor 3 storicd muklijodha sangsad complex building wilth 5- Storied foundation
I i/c. Civil Work, Sanilamy Work and Waler Supply, Underground Waler

Reservoir, Deep Tube- WeII Bound
ary Wall, Approach Road,
Elcclnhcallon ctc. during the year of 2015-2016. e B e

Type of Specinen : Deformed MS Bar (B3S1)

Name of Project

Dalc of Test : 15 February 2016

- Report on the Tests of M.S, Bar

fNominal AEIE:&I ' W&ght }Ser i Cross Yield Ulhmate Yield “Average' Ultimale | Average | Elongation
» Bar Dia | Bar Dia | Unit Length Sectional | Load Load Strength Yield Strength | Ullimate
. ... S Bt S 4 . Stengih | (Swengh |
Y mm - mm Kg/m Mm2 KN KN ‘ MPa ! M'Pa : MPa Mfa e %
. 20 | 2023 { 252 | 32126 | 151.0 [ 2400 470 | : 747 18.0
| 20 | 2021 | 252 | 32031 ; 150.0 | 239.0 | 507 490 | 785 18.9
i 20 | 2019 2.51 320.00 | 154.0 | 240.0 | = 495 | 796 1re 18.5
i 20 | 2020 ! 252 | 32031 | 159.0 | 243.0 496 | 758 187
1 20 | 20.18 | 251 | 31968 | 157.0 | 2450 | 491 489 |, 766 | 18.3
| 20 | 20.19 2.51 320.00 | 154.0 | 241.0 | . 481 ki R P 18.0 .
| 20 | 20,21 2.52 | 32063 | 161.0 | 247.0 502 :-iwismtest| 770 : | =:18.3%0 |
3 [T 20 | 2023 | 252 | 521.26 | 156.0 | 246.0 | 485 | 494" | 766 | 796 | 186 |
) | 2020 | 252 | 320631 | 1500 | 2440 | 496 1. - | 762 | ~ [ 18

~ Countersigned By :

/@wz b

ChamnaA _
CRTS. Department of Civil Engineering
DUET, Gazipur.

% A ~

(Dr. Md. Shibly Anwar)
Assistant Professor

Department of Civil Engineering
DUET, Gazipur.

Note: i) Samples were sealed

i) 1 MPa = 145.035 psi
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Dato 1 10 Fabruary 2010,
Lato U1 Junuary 2010
NI B st sl
J atorted muktijodha sangand 'nonmlnx bullding with B-storled
v foundation at Gazlpur e Civil work, Sanitary and Water Supply, Undarground
Waler Roservolr, Deep Tube-Wall, Boundary Wall,'Approaciy Road, Internal &
External Electrification ale, durlng the yoar of 2015-2010

ot
J,.sl

R“G“"b %

ime of Work

L ORI M, @Y SR | e
» Conatruction of

0 of Specimen » Cement (Promler)

@ of Casting v 14 Fabruary 2016

Report on Compressive Strength Test of Cement

Averago
Curing Average Cross | Crushing Crushing Crushing
unple Age Date of Soctional Area| Load Strangth . Strongth
No. Tosting
\ Days mm? kN MPa MPa
A 2505.00 00.4 39.G8
2 20 13 March 2016 2511.68 103.4 41,17 40.3
) 25006.67 100,2 39.97

Countarsigned By

A QN () -
7 NNV Goans
/C‘hm‘mmn 2] ~0") ~ /(’

CRTS, Department of Civil Engineering

JUET, Gazipur

te: Samples were scajcd.

/

Tost Performed By:

-—1’&@-5.” 09 } / C
(Or. Md, Shibly Anwar)
Assistant Profossor
Departmant of Clvy) Engineering
DUET, Gazipur, '
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f
i
YMemo No. : CRTS/CE/54/36 28/02/2016 I
Ref. NO. - 859/F ' 31/01/2016 :
Ry 3
Sent by

* TIPS PG 51105 B 1. gy -, Mg
Name of Project  Construction of 3 storied muktijodha san
Storied foundation at Gazipur ifc, Civ
Supply, Underground Water Reservoj
Wall, Approach Road, Intern
year of 2015-201¢,
: Concrete Cylinder ( Mix Proportion ( ;153 Aggregate
Type: Stone Chips) .
28t February 2016 :

8sad complex building with s.
il Work, Sanitary Work and Water
r, Deep Tube- Well, Boundary

al & External Electrification etc. during the
Type of Specimen

as Quoted)
Date of Test

Specimen

Specimen Crushing
Designation

Casting as Area Load (KN '

per Letter

ng y if
Strength ] j
LS ey ) (Mpa) 2l 5
g \ i -
_.]-31.01.2016 it N £
2 | (29days 5
L.73,.2] test) _ ] g
g, g
- Countersigned By : SUED Test Performeg By:
ot . Gazipur
“l
W\\P 5 ‘
o\l |
Head g . rl% : (Md.?i:%a rim) . . g : ,
Department of Civil Engincering Lecturer : .
: T, Gazipur ‘ Department of Civil Enginecn'ng : ‘
5 DUET, Gazipur
’ *

Note: 1. The samples were sealed
231 MPa = 14503 psi




Bureau of Research, Testing and Consultation (BRTC)

=

[ .

NMemo No,
Supplier
Refl No.

" " -
Department of Civil Engineering

Chittagong Unlvarsity of Englnooring and Tochnology (CUET)

Name of the Test

Location

Chatlogram=A340, Bangladonh

TEST RELORT
BRTC/TESTICE2019/807
Sub-divisional Engineer, Lama Publie works department, Bandarban,
23,00,0000,523,03,/83(9) Date: 10/04/2018
Tensile Strength, % Elongation and Bend Rebend Test of Rebar (Brand: RSRM - 400)
itled "Construction of

Date: 03/03/2019

Construction of Muktjoddha Complex in Bandarban district under the project t
Muktijoddha Complex Bhaban in all districts (18t Phase)"

Sample Senled
'§ g - AV Yield AV, uUlt. Avg. UlL. ‘ ;_ . E_, Unit /l\J“l,'t - B
S af=F | Actul | Yield - e Us/| @ @ |t g S| weight n e | 2
EQ E E| pin Strength Strength Strength | Strength VS o | % %ﬂL | '/L Weight K é
& E (mm) (MPa) (MPn) (M) (MPa) 5 @ (kgz/m) (kg/m)
10.23 432.7 583.4 - 1 1626 ---
10 [1009] 1024 | 4316 | 4321 583.7 582.6 | - | 1429 | 14.61 S| S
10.30 4319 580.7 - | 1330 -
12.30 407.1 6124 - | 14.42 -
12 |12.28] 1229 405.3 407.0 608.0 610.5 - | 1298 | 13.14 - - S S
12,28 408.6 611.2 - | 12,02
16.47 398.9 591.2 - | 12.50 -
16 | 16.52] 16.48 415.0 402.8 601.5 593.4 e | 11.54 | 11.54 --- -—- S S
16.46 B 3947 587.4 -- | 10.58 --
20.31 3859 540.2 - | 11.74 ---
20 |2033] 2031 4159 397.9 557.6 550.1 - | 10.80 | 10.95 - --- S S
20.31 391.9 5524 - | 1033 ---
E§|)In|mmr;' Notes: tMPa = 145,048 psi, S=Satisfuctory, U Unsatisfactory
ASTM AGI5-16 Weight Requirements & Nomtinal Aren of bars (Table Al.1)
Nominal Din, mm 10 12 16 20 22 25 28 32 36 40 50 60
N""‘i"::[:?“'"‘ M 99 13 201 3 380 91| 616 804 1018 1257 | 1963 | 2827
N“““'L‘L“:"‘g’“' 0.617 0.888 1.578 2.466 2084 |3853] 483 | 6313 79000 | 9.865 |[15.41] 222
« Measured unit weight shall not be less than ASTM A 615M-16 Tensile Requirements for Common Steel Grades
94% ol'!hc ngminn_l weight ' . ’ Grode 60 (420) Grade 75 (520) Grade 80 (550)
e & v of 22 ks derhved Tl sengh i M ) €307 0
in Table AL1 2 Yicld strength, min MPa (psi) 420 (60000) 520 (75000) 550 (80000)
« Actual din & US/YS ratio are provided for !-‘,lungul‘i(m in 200mm (8in), min %
informative purpose only, Bar designation No.
These are not requirements of  ASTM 10,12,16,20 9 7 7
AGISM-16 25,22 8 7 17
28,32,36,40,50,60 7 6 6

Countersigned by

XYY
Headl '9

Test Conducted by
] 0”0’]’%571
ar

(Dr. Mahmood mar fmam

Dcpnnmenl of Civil Engineering
Chittagong Univessity of Engineering and Technology

Tel: 031 714948

Cell: 01765 596552 Fax: 031 714948, 714910 E-mall: headce@cuet.ac.bd Web: www.cuat.ac.bd
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/ Bureau of Research, Testing and Consultation (BRTC)

Department of Civil Engineering

Chittagong University of Engineering and Technology (CUET)
Chattogram-4349, Bangladesh

/

TEST REPORT
Memo No. . BRTC/TEST/CE/2019/807 Date: 03/03/2019
Supplier : Sub-divisional Engineer, Lama Public works department, Bandarban.
Ref. No.

2Q.9Y,0900, 532,01, 3b/83(9) Date: 10/04/2018

Name of the Test Tensile Strength, % Elongation and Bend Rebend Test of Rebar (Brand: RSRM - 400)

Location Construction of Muktijoddha Complex in Bandarban district under the project titled "Construction of
Muktijeddha Complex Bhaban in all districts (1st Phase)"

Sample : Sealed

| = ] Avg, . Avg, = E
5 (&~ M8 | Yied Y&l Ui | Ave UL g E | umit | A% | _ |z
E a| = g | Actual S Yield US/| E~]|laE ~ Unit = ]
ER|SE| pj trength Strength | Strength s X | > & X | Weight . 5| =
S g3 ia | (MPa) Strength (MPa) (MP2) Ys|g<|<s< " Weight | 2 | <4

2 | (MPa) : = | & | % ugm %
12518 451.5 6522 — 1 11.74 .
25 | 2526 2523 | 4507 450.5 654.1 | 6525 --- | 10.80 | 10.95 --- — S| S
25.24 449 4 651.2 - 11033 -

— H = et R — S [a— - ana —— — L —— o=
— — - — S T - e - e

Explanatory Notes: |MPa = 145.048 psi, S=Satisfactory, U=Unsatisfactory

ASTM A615-16 Weight Requirements & Nominal Area of bars (Table Al.1)

Nominal Dla’ mm 10 12 16 20 22 25 1 28 32 36 40 50 60
Nominal Area,sq| .o 113 201 314 380 491 | 616 804 1018 1257 | 1963 | 2827

mm
‘N"m"l‘gﬁ‘:c‘g“" 0617 | 0888 1,578 2,466 2084 |3853| 4834 | 6313 | 7990 | o9ses |1541] 222

* Measured unit weight shall not be less than

ASTM A 615M-16 Tensile Requirements for Common Steel Grades
94% of the nominal weight

Grade 60 (420) Grade 75 (520) Grade 80 (550)
* Area & weight of 22mm dia bar is derived  Tensjle strength min. MPa (psi) 620 (90000) 690 (100000) 725 (105000)
based on principle followed for other sizes  icig strengih, min MPa (psi) 420 (60000) 520 (75000) 550 (30000)
in Table Al.1 Elongation in 200mm (8in), min %
* Actual dia & US/YS ratio are provided for B '
informative purpose only. Bar gesignation Noi
These arc not requirements of ASTM 10,12,16,20
A615M-16 2522

28,32,36,40,50,60 7 6 6

Countersigned by Test Conducted by

ow ,§ 28 lO y
ag/ iy oﬁ%

Hea& 3/19 (Dr. Mahmood 'Ornar

Department of Civil Engineering

Chittagong University of Engineering and Technology

Scanned with CamScanner
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Bureau of Research, Testing and Consultation (BRTC) \

Départment of Civil Engineering

Chittagong University of Engineering and Technology (CUET)
Chattogram-4349, Bangladesh

TEST REPORT -
Memo No. : BRTC/TEST/CE/2019/806 Date: 03/03/2019
Supplier : SDE, Lama PWD Sub-Division, Bandarban

Ref. No. : 22.36.0300.122.01.18/41(3) Date: 10/04/2018
Name of the Test : Test of Coarse Aggregate. Sample: Sealed
Location : Construction of Freedom Fighter Bhaban at Bandarban

Gradation of Stone Shingles

Sieve Size Wt. Retained (gm) | Wt. Retained Cum. % % Finer

(mm) (%) Retained

37.2 0.0 0.0 0.0 _ 100.0
31.75 0.0 0.0 0.0 100.0
25.40 0.0 0.0 00 100.0
15.00 813 16.3 16.3 _ 83.7
12.70 2959 59.2 75.4 24.6
9.52 992 19.8 95.3 4.7
4.76 221 4.4 997 0.3
Pan 15 T e

Gradation Curve for Stone Chips

100
90 -
80
70 -

_60

40 1
K30 |
20 1
10

100

:Sievelgize (mm)

Type of Sample Test Name Units Result Remarks:

Specipic Gravity - X % S ——
Stone Chips Aggregate Crushing Value % 1229 | 0 -
Water Absorption % 0.30
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Bureau of Research, Testing and Consultation (BRTC)

Department of Civil Engineering cuEn
S . . logy

i University of Engineering and Techno

u Chittagong = Ch);ttogram-4349, Bangladesh

TEST REPORT

. BRTC/TEST/CE/2019/808 Date :  03/03/19

Memo No

Supplier . Sub-Divisional Engineer, LAMA, PWD Sub-Division, Bandarban.

Ref. No. . 33.09,0000,93.03.56/8¢(0) Date : 16/08/18
Name of the Test : Fineness Modulus of Sand

. Construction of freedom fighter complex in Bandarban.

Location
Sample . Sealed
Wit. o
Yo Wt. Cum. % .
iey I L/ 0 F
Sieve No. | Retained Retained Retained Yo Finer
(gm)
#4 0 0.00 0.00 [00.00
#8 33.9 6.78 6.78 93:.22
#16 132.3 26.47 33.25 66.25
:#30 191.5 38.31 71:55 28.45
#50 106.8 21%6 92.9i 7.08
#120 23.9 4,78 97.70 2.30
Pan - - B — -
| Remarks _As per ASTM C136 B
N FM=3.02 (THREE POINT ZERO EIGHT)

Countersigned by Test Conducted by

e o

\0/3/19
Head (Dr. Nusrat Hoque)

Department of Civil Engineering
Chittagong University of Engineering and Technology

Scanned with CamScanner
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Unnyan Dhara

Unnyan Dhara
The Hub of Consultancy Service
House # 31/2, Road # 6
Block # Ka, Shyamoli Housing Society
Adabar, Dhaka-1207
Cell Phone # 88-01712100559
e-mail id: Sayeed.luna@gmail.com
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